
10

repair parts for 966 97 87-01 42" Snow Blade

B

B

3

8

8

21

21

20

15

38

39

23

28
47

22

22
9

40

1333
36

36

42
36

36

12

45

4

7

7
6

6

6

6

10

2

1

41

16

24

24

48

45

44

43

45

25

25
37

37

2632

35

30

26

26

31

27

28

28

29

29
30

27

26

17

18

19

34

11

14

46



11

repair parts for 966 97 87-01 42" Snow Blade

ref qty part no description
 1 1 23114 42" Blade
 2 1 23117 42" Wear Plate
 3 1 62980 Reinforcement Plate
 4 6 43080 Carriage Bolt, 5/16-18 x 3/4"
 5 4 44326 Carriage Bolt, 5/16-18 x 1"
 6 10 47810 Nylock Nut, 5/16-18
 7 4 43081 Washer, 5/16"
 8 2 24690 Skid Shoe
 9 1 43262 Hex Lock Nut, 1/2-13
 10 1 43349 Spring Pin, 1/4" x 1"
 11 1 24347 Push Channel
 12 1 23131 Hex Bolt, Special
 13 1 1540-118 Washer, .5312 x 1.25 x .0625
 14 1 23958 Pivot Plate
 15 1 23130 Spring Mount Bracket
 16 1 66046 Frame Assembly
 17 1 66060 Strap Assembly
 18 1 40595 Pivot Rod
 19 1 40596 Control Rod
 20 1 23856 Spring Mount Rod
 21 2 44917 Palnut, 3/8"
 22 2 43010 Cotter Pin, 1/8" x 1-1/4"
 23 1 43348 Extension Spring
 24 2 26214 Spacer
 25 2 46286 Hex Bolt, 1/2-13 x 3"

ref qty part no description
 26 4 712-3083 Nylock Nut, 1/2-13
 27 2 43351 Hex Bolt, 1/2-13 x 1-1/4"
 28 5 43087 Hex Bolt, 3/8-16 x 1-1/4"
 29 2 HA3090 Hair Cotter Pin, .08 x 1-1/8"
 30 2 43088 Washer, 1/4"
 31 1 HA9822 Grip
 32 1 47189 Nylock Nut, 1/4"
 33 1 46071 Hex Bolt, 1/4-20 x 3-1/4"
 34 2 46053 Spacer, .28 x .50 x .95
 35 2 710-0305 Carriage Bolt, 3/8-16 x 1-1/4"
 36 7 HA21362 Nylock Nut, 3/8-16
 37 2 R19172410 Washer, .5312 x 1.5 x .1345
 38 1 R9466R Trip Spring
 39 1 44071 Hex Bolt, 3/8-16 x 3-1/2"
 40 2 43015 Hex Nut, 3/8-16
 41 1 44074 Plastic Cap
 42 1 26215 Angle Bracket
 43 1 68174 Mount Assembly (RH)
 44 1 68175 Mount Assembly (LH)
 45 1 26216 Mount Bracket
 46 2 23151 Angle Lock Bar
 47 1 46066 Blade Pivot Shaft
 48 1 714-0117 Hair Cotter Pin, 5/32 x 3"

1 40597 Owners Manual




